
TREATS NAIL CONDITIONS AND PREVENTS RELAPSES

ONYCHODYSTROPHY
Onychodystrophy refers to “nail changes”. 
Therefore, it is a change in the normal shape of 
the nail plate, which becomes brittle, with layers 
that flake and have an altered appearance or 
colour. Onychodystrophy can be caused by 
endogenous (such as alterations of the nail 
matrix or of the structures surrounding the nail), 
and exogenous (i.e., external) factors.  Among 
the most common of the latter are lack of active 
ingredients, such as minerals, including iron, which are useful for nail 
growth, or traumatic episodes, even minor, but repeated (microtraumas), 
which, for example, may result from sports activities or due to prolonged 
use of excessively compressive footwear. The nail appearance can 
therefore change not only in response to fungal or bacterial infections; for 
this reason, it is important to identify the cause of the change in appearan-
ce and apply the most suitable remedy for the condition at hand.

TROSYD® ONYCHODYSTROPHY CLICK PEN
Trosyd® Onychodystrophy Click Pen is a medical device for the treatment of 
nail changes caused by trauma, psoriasis, nutritional deficiencies and 
damage to the nail matrix, which cause yellowing, flaking and toe or hand 
nail detachment. Thanks to its effective formulation, Trosyd® Onychody-
strophy Click Pen offers a dual benefit:

promotes the healing of the nail plate because it deeply restructures the 
formation of keratin in the nail
protects from external aggressions, because it creates a protective film on 
the nail plate, which, in turn, reduces the risk of infection 

INSTRUCTIONS FOR USE
Before each application, clean the nail and remove any nail polish residues.
Follow these instructions:

NAIL CHANGES DUE TO TRAUMA OR PSORIASIS

PACKAGE LEAFLET: INFORMATION FOR THE USER

Methylspermidine
1% HYDROLAC

 ONYCHODYSTROPHY Click Pen

After use, carefully close the applicator to prevent the product from evapora-
ting and the brush from hardening. Proceed with 1 application 2 times a week 
for at least three months. We recommend continuing the treatment cycle until 
the nail has completely healed.
* On first use it may take up to 20 clicks, while 1-2 clicks are enough when the pen is 
activated.

1) Remove the 
applicator’s cap.

2) Hold the 
applicator and 
press the button 
at the top of the 
pen until the 
brush becomes 
moist.*

3) Distribute the 
product evenly 
on the entire nail 
surface and on 
the lower side of 
the nail edge, 
applying a 
gentle pressure.

4) Wait until the 
nail is dry
(about 60-90 
seconds) before
you wear gloves, 
socks/stockings
and/or shoes.

seconds
60-90



Rev. December 2020

STORAGE INSTRUCTIONS
Store at room temperature, in a cool and dry place, away from light and heat 
sources. 

WARNINGS
Keep out of children's reach. For topical nail use only. External use only. Do 
not swallow. In case of contact with eyes, rinse thoroughly. Do not use the 
device after the expiry date printed on the package. The expiry date refers to 
the product in intact packaging and correctly stored. Do not use if you are 
hypersensitive or allergic to one of the components. Carefully close the 
applicator after use. Discontinue treatment if you experience abnormal 
reactions. Do not use if package is opened or damaged.  

INGREDIENTS:
Methylspermidine; Aqua, Hydrolysed Keratin; Panthenol; Glycolic acid; 
Acrylates/Ammonium Methacrylate Copolymer; Denatured alcohol
For information: info@giulianipharma.com

2,5 ml 0477

Exclusive distributor: Giuliani S.p.A.
Via Pelagio Palagi, 2 - 20129 Milan (MI) – Italy

Labomar S.p.A.
Via Nazario Sauro 35 I
31036 Istrana (TV) - Italy
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